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21.4 TEST DATA

[TestMode: Transmitting mode]; [Line: Nutral] ;[Power:AC120V/60Hz]

Conducted Emission Measurement

Project No.: CE Data :#8 2023/6/14
80.0 dBuV
70
- \\ I FCC Class B Conduction(@P)
50 T~ = J FOC Claps B Conduction{AVEi]
w0 |
30 LY ﬁW‘ . r‘ i ’4‘ S peak
20 TN Ji’A"UQ“r"h-u"w"Mv‘\m\,’w"W"v'"Mrwﬂf'-in.,«"\_-,my,;ﬁll\ byt vl I& ik Mave
WA WARVER _ﬂ.\hm" [ W ﬁ
10
0
10
20
0.750 0.500 MHz) 5.000 30.000
Site Phase: N Temperature: ©
Limit: FCC Class B Conduction(QP) Power: Humidity: %RH
EUT: WIFI&BT Module Distance: RBW: 9 KHz
M/N: AW65S1-50B1 VBW: 30 KHz Sweep Time: 10 ms
Mode: 5.1GWIFI TX mode
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv dBuVv dB Detector cm degree  Comment
1 0.4260 18.61 10.05 2866 57.33 -2867 QP
2 0.4260 10.90 10.05 20.95 47.33 -26.38 AVG
3 1.0060 21.39 10.01 31.40 56.00 -2460 QP
4 1.0060 14.24 10.01 24.25 46.00 -21.75 AVG
5 22900 24.99 10.08 35.07 56.00 -20.93 QP
6 2.2900 16.37 10.08 26.45 46.00 -19.55 AVG
7 7.1700 21.98 9.87 31.85 60.00 -28.15 QP
8 7.1700 14.57 9.87 24.44 50.00 -25.56 AVG
9 11.8940 33.25 10.00 43.25 60.00 -16.75 QP
10 * 11.8940 29.18 10.00 39.18 50.00 -10.82 AVG
11 17.9380 22.78 10.03 32.81 60.00 -27.19 QP

12 17.9380 16.55 10.03 26.58 50.00 -23.42 AVG

*:Maximum data  x:Over limit  l:over margin (Reference Only
Receiver: ESPI_1 Spectrum Analyzer: ESPI
LLSN: Fnainear Sianati e

Test Result: Pass
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[TestMode: Transmitting mode]; [Line: Line] ;[Power:AC120V/60HZz]

Conducted Emission Measurement

Project No.: CE Data :#7 2023/6/14
80.0 dBuV
70
5 | FCC Class B Conduction(QP)
50 PAC o :
0 |
- W '.L_ fkﬁ«" e | [ )7< peak
i ‘l‘“vl,f}""’\f\f“"mmxk*‘\'vst‘w“k""* bt “”ﬂ”"x«ﬁ il s, | | aoW
20 B s \J mwk,w u‘ v Mu' w“ﬂ AVG
10
0
10
20
0.150 0.500 (MHz) 5.000 30.000
Site Phase: L1 Temperature: ©
Limit: FCC Class B Conduction(QP) Power: Humidity: %RH
EUT: WIFI&BT Module Distance: RBW: 9 KHz
M/N: AW65S1-50B1 VBW: 30 KHz Sweep Time: 10 ms
Mode: 5.1GWIFI TX mode
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuv dBuVv dB Detector cm degree  Comment
1 0.3580 27.64 10.07 37.71 58.77 -21.06 QP
2 0.3580  25.31 10.07 35.38 4877 -13.39 AVG
3 0.6860  20.73 10.09 30.82 56.00 -25.18 QP
4 0.6860 16.32 10.09 26.41 46.00 -19.59 AVG
5 23060  28.54 10.28 38.82 56.00 -17.18 QP
6 2.3060 18.95 10.28 29.23 46.00 -16.77 AVG
7 7.2780 19.80 10.08 29.88 60.00 -30.12 QP
8 7.2780 13.56 10.08 2364 50.00 -26.36 AVG
9 11.8940  33.25 10.08 4333 60.00 -16.67 QP
10 * 11.8940  30.06 10.08 40.14 50.00 -9.86 AVG
11 18.3660  21.27 9.99 31.26 60.00 -28.74 QP
12 18.3660 14.37 9.99 2436 50.00 -2564 AVG
*:Maximum data  x:Over limit !:over margin (Reference Only
Receiver: ESPI_1 Spectrum Analyzer: ESPI
LLS.N:

Test Result: Pass

Fnaineer Sianati ire*
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Remark:
1. Final Level =Receiver Read level + Correct factor
2. Correct factor = Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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22 ANTENNA REQUIREMENT

Test Standard 47 CFR Part 15, Subpart E 15.407

Test Method N/A

221 CONCLUSION

Standard Requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished
by the responsible party shall be used with the device. The use of a ' antenna that uses a
unique coupling to the intentional radiator, the manufacturer may design the unit
permanently attached antenna or of an so that a broken antenna can be replaced by the
user, but the use of a standard antenna jack or electrical connector is prohibited.

EUT Antenna:
The best case gain of the antenna is 3dBi.
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23 APPENDIX

23.1 802.11A/N/AC:

23.1.1Maximum Conducted Output Power

Condition | Mode | Frequency (MHz) | Antenna | Conducted Power (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl 12.789 24 Pass
NVNT a 5200 Antl 12.642 24 Pass
NVNT a 5240 Antl 12.069 24 Pass
NVNT a 5260 Antl 12.403 24 Pass
NVNT a 5280 Antl 12.957 24 Pass
NVNT a 5320 Antl 12.467 24 Pass
NVNT a 5500 Antl 13.095 24 Pass
NVNT a 5600 Antl 12.236 24 Pass
NVNT a 5700 Antl 12:268 24 Pass
NVNT a 5745 Antl 12.773 30 Pass
NVNT a 5785 Antl 12.441 30 Pass
NVNT a 5825 Antl 12.456 30 Pass
NVNT a 5180 Ant2 13.23 24 Pass
NVNT a 5200 Ant2 11.997 24 Pass
NVNT a 5240 Ant2 12.308 24 Pass
NVNT a 5260 Ant2 12.455 24 Pass
NVNT a 5280 Ant2 12.028 24 Pass
NVNT a 5320 Ant2 12 24 Pass
NVNT a 5500 Ant2 12.922 24 Pass
NVNT a 5600 Ant2 13.478 24 Pass
NVNT a 5700 Ant2 13.756 24 Pass
NVNT a 5745 Ant2 12.968 30 Pass
NVNT a 5785 Ant2 13.75 30 Pass
NVNT a 5825 Ant2 13.918 30 Pass
NVNT ac20 5180 Antl 11.797 23.99 Pass
NVNT ac20 5180 Ant2 16.186 23.99 Pass
NVNT ac20 5180 Sum 17.534 23.99 Pass
NVNT ac20 5200 Antl 11.347 23.99 Pass
NVNT ac20 5200 Ant2 14.444 23.99 Pass
NVNT ac20 5200 Sum 16.176 23.99 Pass
NVNT ac20 5240 Antl 11.049 23.99 Pass
NVNT ac20 5240 Ant2 12.881 23.99 Pass
NVNT ac20 5240 Sum 15.071 23.99 Pass
NVNT ac20 5260 Antl 11.626 23.99 Pass
NVNT ac20 5260 Ant2 12.918 23.99 Pass
NVNT ac20 5260 Sum 15.33 23.99 Pass
NVNT ac20 5280 Antl 11.417 23.99 Pass
NVNT ac20 5280 Ant2 12.468 23.99 Pass
NVNT ac20 5280 Sum 14.985 23.99 Pass
NVNT ac20 5320 Antl 11.411 23.99 Pass
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NVNT ac20 5320 Ant2 11.162 23.99 Pass
NVNT ac20 5320 Sum 14.299 23.99 Pass
NVNT ac20 5500 Antl 12.028 23.99 Pass
NVNT ac20 5500 Ant2 11.933 23.99 Pass
NVNT ac20 5500 Sum 14.991 23.99 Pass
NVNT ac20 5600 Antl 12.199 23.99 Pass
NVNT ac20 5600 Ant2 11.531 23.99 Pass
NVNT ac20 5600 Sum 14.888 23.99 Pass
NVNT ac20 5700 Antl 11.81 23.99 Pass
NVNT ac20 5700 Ant2 12.141 23.99 Pass
NVNT ac20 5700 Sum 14.989 23.99 Pass
NVNT ac20 5745 Antl 11.829 2999 Pass
NVNT ac20 5745 Ant2 11.69 29.99 Pass
NVNT ac20 5745 Sum 14.77 29.99 Pass
NVNT ac20 5785 Antl 12.175 29.99 Pass
NVNT ac20 5785 Ant2 11.213 29.99 Pass
NVNT ac20 5785 Sum 14.731 29.99 Pass
NVNT ac20 5825 Antl 12.431 29.99 Pass
NVNT ac20 5825 Ant2 11.561 29.99 Pass
NVNT ac20 5825 Sum 15.028 29.99 Pass
NVNT ac40 5190 Antl 11.818 23.99 Pass
NVNT ac40 5190 Ant2 16.99 23.99 Pass
NVNT ac40 5190 Sum 18.143 23.99 Pass
NVNT ac40 5230 Antl 11.89 23.99 Pass
NVNT ac40 5230 Ant2 15475 23.99 Pass
NVNT ac40 5230 Sum 17.053 23.99 Pass
NVNT ac40 5270 Antl 11.072 23.99 Pass
NVNT ac40 5270 Ant2 13.69 23.99 Pass
NVNT ac40 5270 Sum 15.586 23.99 Pass
NVNT ac40 5310 Antl 11.347 23.99 Pass
NVNT ac40 5310 Ant2 13.208 23.99 Pass
NVNT ac40 5310 Sum 15.387 23.99 Pass
NVNT ac40 5510 Antl 11.681 23.99 Pass
NVNT ac40 5510 Ant2 12.213 23.99 Pass
NVNT ac40 5510 Sum 14.965 23.99 Pass
NVNT ac40 5570 Antl 11.078 23.99 Pass
NVNT ac40 5570 Ant2 12.194 23.99 Pass
NVNT ac40 5570 Sum 14.682 23.99 Pass
NVNT ac40 5670 Antl 11.592 23.99 Pass
NVNT ac40 5670 Ant2 12.674 23.99 Pass
NVNT ac40 5670 Sum 15.177 23.99 Pass
NVNT ac40 5755 Antl 11.234 29.99 Pass
NVNT ac40 5755 Ant2 11.924 29.99 Pass
NVNT ac40 5755 Sum 14.603 29.99 Pass
NVNT ac40 5795 Antl 11.343 29.99 Pass
NVNT ac40 5795 Ant2 11.089 29.99 Pass
NVNT ac40 5795 Sum 14.228 29.99 Pass
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NVNT ac80 5210 Antl 11.598 23.99 Pass
NVNT ac80 5210 Ant2 15.409 23.99 Pass
NVNT ac80 5210 Sum 16.919 23.99 Pass
NVNT ac80 5290 Antl 11.751 23.99 Pass
NVNT ac80 5290 Ant2 14.197 23.99 Pass
NVNT ac80 5290 Sum 16.154 23.99 Pass
NVNT ac80 5530 Antl 11.144 23.99 Pass
NVNT ac80 5530 Ant2 11.994 23.99 Pass
NVNT ac80 5530 Sum 14.6 23.99 Pass
NVNT ac80 5610 Antl 11.925 23.99 Pass
NVNT ac80 5610 Ant2 11.799 23.99 Pass
NVNT ac80 5610 Sum 14.873 2399 Pass
NVNT ac80 5775 Antl 11.062 29.99 Pass
NVNT ac80 5775 Ant2 11.785 29.99 Pass
NVNT ac80 5775 Sum 14.449 29.99 Pass
NVNT n20 5180 Antl 12.813 23.99 Pass
NVNT n20 5180 Ant2 14.739 23.99 Pass
NVNT n20 5180 Sum 16.892 23.99 Pass
NVNT n20 5200 Antl 12.38 23.99 Pass
NVNT n20 5200 Ant2 13.366 23.99 Pass
NVNT n20 5200 Sum 15911 23.99 Pass
NVNT n20 5240 Antl 12.965 23.99 Pass
NVNT n20 5240 Ant2 12.937 23.99 Pass
NVNT n20 5240 Sum 15.961 23.99 Pass
NVNT n20 5260 Antl 12.241 23.99 Pass
NVNT n20 5260 Ant2 12.04 23.99 Pass
NVNT n20 5260 Sum 15.152 23.99 Pass
NVNT n20 5280 Antl 12.005 23.99 Pass
NVNT n20 5280 Ant2 12.594 23.99 Pass
NVNT n20 5280 Sum 15.32 23.99 Pass
NVNT n20 5320 Antl 13.106 23.99 Pass
NVNT n20 5320 Ant2 13.408 23.99 Pass
NVNT n20 5320 Sum 16.27 23.99 Pass
NVNT n20 5500 Antl 13.298 23.99 Pass
NVNT n20 5500 Ant2 12.871 23.99 Pass
NVNT n20 5500 Sum 16.1 23.99 Pass
NVNT n20 5600 Antl 12.993 23.99 Pass
NVNT n20 5600 Ant2 12.049 23.99 Pass
NVNT n20 5600 Sum 15.557 23.99 Pass
NVNT n20 5700 Antl 12.1 23.99 Pass
NVNT n20 5700 Ant2 12.454 23.99 Pass
NVNT n20 5700 Sum 15.291 23.99 Pass
NVNT n20 5745 Antl 12.089 29.99 Pass
NVNT n20 5745 Ant2 12.152 29.99 Pass
NVNT n20 5745 Sum 15.131 29.99 Pass
NVNT n20 5785 Antl 13.43 29.99 Pass
NVNT n20 5785 Ant2 12.088 29.99 Pass
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NVNT n20 5785 Sum 15.821 29.99 Pass
NVNT n20 5825 Antl 13.692 29.99 Pass
NVNT n20 5825 Ant2 12.77 29.99 Pass
NVNT n20 5825 Sum 16.266 29.99 Pass
NVNT n40 5190 Antl 12.531 23.99 Pass
NVNT n40 5190 Ant2 16.67 23.99 Pass
NVNT n40 5190 Sum 18.086 23.99 Pass
NVNT n40 5230 Antl 12.751 23.99 Pass
NVNT n40 5230 Ant2 14.844 23.99 Pass
NVNT n40 5230 Sum 16.933 23.99 Pass
NVNT n40 5270 Antl 12.83 23.99 Pass
NVNT n40 5270 Ant2 13.731 23.99 Pass
NVNT n40 5270 Sum 16.314 23.99 Pass
NVNT n40 5310 Antl 12.896 23.99 Pass
NVNT n40 5310 Ant2 14.259 23.99 Pass
NVNT n40 5310 Sum 16.641 23.99 Pass
NVNT n40 5510 Antl 12.417 23.99 Pass
NVNT n40 5510 Ant2 12.178 23.99 Pass
NVNT n40 5510 Sum 15.309 23.99 Pass
NVNT n40 5570 Antl 12.767 23.99 Pass
NVNT n40 5570 Ant2 13.633 23.99 Pass
NVNT n40 5570 Sum 16.232 23.99 Pass
NVNT n40 5670 Antl 12.097 23.99 Pass
NVNT n40 5670 Ant2 13.069 23.99 Pass
NVNT n40 5670 Sum 15.62 23.99 Pass
NVNT n40 5755 Antl 12.127 29.99 Pass
NVNT n40 5755 Ant2 12.336 29.99 Pass
NVNT n40 5755 Sum 15.243 29.99 Pass
NVNT n40 5795 Antl 13.155 29.99 Pass
NVNT n40 5795 Ant2 12.856 29.99 Pass
NVNT n40 5795 Sum 16.018 29.99 Pass
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Xi R T RF
[Center Freq 5.18

Agilent Spectrum Analyzer - Channel Power

S0R  ac

Power NVNT a 5180MHz Antl

SEMNSEINT ALIGNAUTO

Page 89 0f662

11:03:47 &M Jun 25, 2023

0000000 GHz

Center Freq: §.180000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

——
#IFGain:Low

Radio Std: Nene

Radio Device: BTS

||L

Ref Offset 4.01 dB

10 dBidiv Ref 24.01 dBm

og
140

401

-5.99

-16.0

-26.0

2 0 b A

-46.0

-56.0

66.0

Center 5.18 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power

12.79 dBm 720 MHz

Power Spectral Density

[ | -60.22 dBm /Hz

STATUS

Xi R T RF
[Center Freq 5.20

Agilent Spectrum Analyzer - Channel Power

S0R  ac

Power NVNT a 5200MHz Antl

SEMNSEINT ALIGNAUTO

11:06:40 4M Jun 25, 2023

0000000 GHz

Center Freq: §.200000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

——
#IFGain:Low

Radieo Std: Nene

Radio Device: BTS

||L

Ref Offset 4.03 dB

10 dBidiv Ref 24.03 dBm

og
14.0

403

-5.97

-16.0

-26.0

360 |
450

-56.0

66.0

Center 5.2 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power

12.64 dBm 720 MHz

Power Spectral Density

N -60.37 dBm 1z [l

STATUS

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com
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Xl R T RF S0Q  AC SENSE:INT ALIGHALTO 11:13:55 &M Jun 25, 2023
Eenter Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.08 dB
10 dBidiv Ref 24.08 dBm
Log
14.1
408
-5.92
-15.9
-25.9
-35.9 1
e o
559
653
ICenter 5.24 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
12.07 dBm 720 mHz |} -60.94 dBm 1z |}
IMSG STATUS
Power NVNT a 5260MHz Antl

Agilent Spectrum Analyzer - Channel Power

, R T RF Soe  Ac SEMSEIMT] ALIGNAUTO 11:16:08 AM Jun 25, 2023
Eenter Freq 5.260000000 GHz Center Freq: §.260000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.08 dB
10 dBidiv Ref 24.08 dBm
Log
141
408
-5.92
153
269
58 |-
P ki
-55.9
£59
ICenter 5.26 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
12.40 dBm 720 mHz |} -60.61 dBm 1z |}
IMSG STATUS
Power NVNT a 5280MHz Antl
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Agilent Spectrum Analyzer - Channel Power
I S0Q  AC
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SEMNSEINT ALIGNAUTO
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11:18:39 AM Jun 25, 2023

XI R T RF
[Center Freq 5.280000000 GHz

Center Freq: §.280000000 GHz

+p. Trig:Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB

Radieo Std: Nene

Radio Device: BTS

Ref Offset 4.05 dB
10 dBidiv Ref 24.05 dBm

Log

14.1
405

-5.95

-16.0

-26.0

-36.0

450 b I

-56.0
-B6.0

ICenter 5.28 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power

12.96 dBm 720 MHz

Power Spectral Density

N -60.05 dBm iz [l

STATUS

Agilent Spectrum Analyzer - Channel Power
I S0Q  AC

Power NVNT a 5320MHz Antl

SEMNSEINT ALIGNAUTO

11:37:42 &M Jun 25, 2023

XI R T RF
[Center Freq 5.320000000 GHz

Center Freq: §.320000000 GHz

+p. Trig:Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB

Radieo Std: Nene

Radio Device: BTS

Ref Offset 4.02 dB
10 dBidiv Ref 24.02 dBm

Log
14.0

402

-5.98

-16.0

-26.0

35,0 i I il

-46.0

-56.0
-B6.0

ICenter 5.32 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power

12.47 dBm 720 MHz

Power Spectral Density

N -60.54 dBm 1z [l

STATUS
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Agilent Spectrum Analyzer - Channel Power
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XI R T RF SO0 AC SENSEINT ALIGN AUTO 11:44:50 4M Jun 25, 2023

Eenter Freq 5.500000000 GHz Center Freq: 5500000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.95 dB

10 dBIdiv Ref 23.95 dBm

Log

140

395

505

16,1

26,1 ;

351 —; B L 4l

PR i

56,1

=
ICenter 5.5 GHz Span 40 MHz

Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density
13.09dBm /20 mHz |} -59.92 dBm Hz |}
IMSG STATUS
Power NVNT a 5600MHz Antl

Agilent Spectrum Analyzer - Channel Power

, R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 11:50:52 AM Jun 25, 2023
Eenter Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.2 dB
10 dBIdiv Ref 24.20 dBm
Log
42
420
-5.60
-15.8
-25.8
-35.8 :
15,5 [ Pl A
-55.8
B5.8
ICenter 5.6 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
12.24 dBm 720 mHz |} -60.77 dBm mz |}
IMSG STATUS
Power NVNT a 5700MHz Antl
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XI R T RF SO0 AC SENSEINT ALIGN AUTO 11:57:13 4M Jun 25, 2023
Eenter Freq 5.700000000 GHz Center Freq: §.700000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.09 dB
10 dBIdiv Ref 24.09 dBm
Log
14.1
409
591
169
259
359
159 ikt Il
559
55,9
ICenter 5.7 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
12.27 dBm 720 mHz |} -60.74 dBm mHz |}
IMSG STATUS
Power NVNT a 5$745MHz Antl

Agilent Spectrum Analyzer - Channel Power
I S0Q  AC SENSEINT) ALIGH AUTD

12:00:48 PMJun 25, 2023

X R RF
Eenter Freq 5.745000000 GHz Center Freq: §.745000000 GHz
I +p. Trig:Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB

Radieo Std: Nene

Radio Device: BTS

Ref Offset 4.28 dB
10 dBidiv Ref 24.28 dBm

Log
143

428

-5.72

157

257

367 ot

157

-55.7
657

ICenter 5.745 GHz
Res BW 1 MHz #VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power Power Spectral Density

12.77 dBm 720 mHz |} -60.24 dBm Hz |}

IMSG STATUS

Power NVNT a 5785MHz Antl
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Agilent Spectrum Analyzer - Channel Power
I S0Q  AC
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SEMNSEINT ALIGNAUTO

12:03:19 PMJun 25, 2023

XI R T RF
[Center Freq 5.785000000 GHz

Radieo Std: Nene

Center Freq: §.785000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

.

#IFGain:Low Radio Device: BTS

Ref Offset 4.23 dB
10 dBidiv Ref 24.23 dBm

Log

14.2
423

-5.77

-15.8

258

358

s |

-55.8
-65.8

ICenter 5.785 GHz
Res BW 1 MHz

Span 40 MHz

#VBW 3 MHz Sweep 1ms

Channel Power

12.44 dBm 720 MHz

Power Spectral Density

[ | -60.57 dBm /Hz

STATUS

Agilent Spectrum Analyzer - Channel Power
I S0Q  AC

Power NVNT a 5825MHz Antl

SEMNSEINT ALIGNAUTO

12:08:51 PMJun 25, 2023

XI R T RF
[Center Freq 5.825000000 GHz

Radieo Std: Nene

Center Freq: §.825000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

.

#IFGain:Low Radio Device: BTS

Ref Offset 4.26 dB
10 dBidiv Ref 24.26 dBm

Log
143

426

-5.74

157

257

a7

157

-55.7
657

ICenter 5.825 GHz
Res BW 1 MHz

Span 40 MHz

#VBW 3 MHz Sweep 1ms

Channel Power

12.46 dBm 720 MHz

Power Spectral Density

N -60.55 dBm iz [l

STATUS

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com

Power NVNT a 5180MHz Ant2
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Agilent Spectrum Analyzer - Channel Power

Report No.: BLA-EMC-202305-A10904

Page 95 0f662

X RoT RF S0@  AC SENSEINT ALIGNAUTO 12:16:20 P Jun 25, 2023
Eenter Freq 5.180000000 GHz Center Freq: §.180000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.87 dB

10 dBIdiv Ref 23.87 dBm

Log

139

387

-6.13

16,1

26,1 Sl

351 et o
46,1

56,1

56,1
ICenter 5.18 GHz Span 40 MHz

Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
13.23 dBm /20 mHz |} -59.78 dBm mHz |}
IMSG STATUS
Power NVNT a 5200MHz Ant2

Agilent Spectrum Analyzer - Channel Power

, R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 01:53:54 PM Jun 25, 2023

Eenter Freq 5.200000000 GHz Center Freq: §.200000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.91 dB

10 dBidiv Ref 23.91 dBm

Log

130

39

-6.09

16,1

26,1

351 Mgt TR

-46.1

-56.1

61
ICenter 5.2 GHz Span 40 MHz

Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
12.00 dBm /20 mHz |} -61.01 dBm mHz |}
IMSG STATUS
Power NVNT a 5240MHz Ant2

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Agilent Spectrum Analyzer - Channel Power

Report No.: BLA-EMC-202305-A10904
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, R T RF Soe  Ac SEMSEIMT] ALIGNAUTO 02:11:00 PM Jun 25, 2023
Eenter Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.88 dB

10 dBidiv Ref 23.88 dBm

Log

130

388

-6.12

16,1

26,1

351 bkl Ly
-46.1

-56.1

61
ICenter 5.24 GHz Span 40 MHz

Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
12.31dBm /20 mHz |} -60.70 dBm mHz |}
IMSG STATUS
Power NVNT a 5260MHz Ant2

Agilent Spectrum Analyzer - Channel Power

, R T RF S0Q  AC SENSEINT) ALIGH AUTD 02:15:05 PM Jun 25, 2023
Eenter Freq 5.260000000 GHz Center Freq: §.260000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.86 dB
10 dBidiv Ref 23.86 dBm
Log
139
386
-6.14
-16.1
-26.1
361 fhipppgbd O
461
-56.1
-B6.1

ICenter 5.26 GHz
Res BW 1 MHz #VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power Power Spectral Density

12.46 dBm /20 mHz |} -60.55 dBm Hz |}

IMSG STATUS

Power NVNT a 5280MHz Ant2

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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Agilent Spectrum Analyzer - Channel Power
I S0Q  AC

Report No.: BLA-EMC-202305-A10904

SEMNSEINT ALIGNAUTO

Page 97 0f662

02:17:49 PM Jun 25, 2023

XI R T RF
[Center Freq 5.280000000 GHz

Center Freq: §.280000000 GHz

+p. Trig:Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 3.84 dB
10 dBidiv Ref 23.84 dBm

Log

138
384

-5.16

-16.2

-26.2

-36.2 fogpik

-46.2

-56.2
-66.2

ICenter 5.28 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power

12.03 dBm 720 MHz

Power Spectral Density

[ | -60.98 dBm /Hz

STATUS

Agilent Spectrum Analyzer - Channel Power
I S0Q  AC

Power NVNT a 5320MHz Ant2

SEMNSEINT ALIGNAUTO

02:24:04 PM Jun 25, 2023

XI R T RF
[Center Freq 5.320000000 GHz

Center Freq: §.320000000 GHz

+p. Trig:Free Run Avg|Hold: 1101110

#IFGain:Low #Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 3.78 dB
10 dBidiv Ref 23.78 dBm

Log
138

378

-5.22

-16.2

-26.2

36,2 [yl

-46.2

-56.2
-66.2

ICenter 5.32 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power

12.00 dBm 720 MHz

Power Spectral Density

N 61.01 dBm sz [l

STATUS

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com

Power NVNT a 5500MHz Ant2
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Agilent Spectrum Analyzer - Channel Power

Xl R T RF 0o AC SENSE:INT ALIGHALTO 02:27:43 PMJun 25, 2023
Eenter Freq 5.500000000 GHz Center Freq: 5500000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.71 dB
10 dBidiv Ref 23.71 dBm
Log
13.7
371
-5.29
-16.3
263 |~y
-36.3
463
-56.3
663
ICenter 5.5 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
12.92 dBm 720 mHz |} -60.09 dBm Hz |}
IMSG STATUS

Power NVNT a 5600MHz Ant2

Agilent Spectrum Analyzer - Channel Power

Xl R T RF 0o AC SENSE:INT ALIGHALTO 02:31:16 PMJun 25, 2023

Eenter Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.92 dB

10 dBidiv Ref 23.92 dBm

Log

13.9

392

-5.08

-16.1

-26.1 [FI i [T n 3 = —_ + |

g g Pt f

46,1

-56.1

661
ICenter 5.6 GHz Span 40 MHz

Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density
13.48 dBm /20 mHz |} -59.53 dBm Hz |}
IMSG STATUS

Power NVNT a 5700MHz Ant2
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Agilent Spectrum Analyzer - Channel Power

Report No.: BLA-EMC-202305-A10904
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Xl R T RF 0o AC SENSE:INT ALIGHALTO 02:53:39 PMJun 25, 2023

Eenter Freq 5.700000000 GHz Center Freq: §.700000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1101110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.89 dB

10 dBidiv Ref 23.89 dBm

Log

13.9

389 AT

6,11

-16.1

-26.1

-36.1 Bt

46,1

-56.1

661
ICenter 5.7 GHz Span 40 MHz

Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density
13.76 dBm 720 mHz |} -59.25 dBm Hz |}
IMSG STATUS
Power NVNT a $745MHz Ant2

Agilent Spectrum Analyzer - Channel Power

, R T RF Soe  Aac SEMSEIMT] ALIGNAUTO 03:12:54 PM Jun 25, 2023

Eenter Freq 5.745000000 GHz Center Freq: §.745000000 GHz Radio Std: Nene
+p. Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 4.05 dB

10 dBidiv Ref 24.05 dBm

Log

141

405

-5.95

6.0

260

360 Pt LI
-46.0

-56.0

B0
ICenter 5.745 GHz Span 40 MHz

Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density
12.97 dBm 720 mHz |} -60.04 dBm 1z |}
IMSG STATUS
Power NVNT a 5785MHz Ant2
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Agilent Spectrum Analyzer - Channel Power
I S0Q  AC SENSEINT) ALIGH AUTD

03:14:38 PM Jun 25, 2023

Report No.: BLA-EMC-202305-A10904

Page 100 of662

Xt R T RF
’Eenter Freq 5.785000000 GHz Center Freq: §.785000000 GHz
I +p. Trig:Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB

Radieo Std: Nene

Radio Device: BTS

Ref Offset 4.02 dB
10 dBidiv Ref 24.02 dBm

Log

14.0
402

-5.98

-16.0

-26.0

350 | i

-46.0

-56.0
-B6.0

ICenter 5.785 GHz
Res BW 1 MHz #VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power Power Spectral Density

13.75dBm 720 mHz |} -59.26 dBm Hz |}

IMSG STATUS

Power NVNT a 5825MHz Ant2

Agilent Spectrum Analyzer - Channel Power
I S0Q  AC SENSEINT) ALIGH AUTD

03:16:32 PM Jun 25, 2023

Xt R T RF
Eenter Freq 5.825000000 GHz Center Freq: §.825000000 GHz
I +p. Trig:Free Run Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 4.01 dB
10 dBidiv Ref 24.01 dBm

Log
14.0

401

-5.99

-16.0

-26.0

-36.0

-46.0

-56.0
-B6.0

ICenter 5.825 GHz
Res BW 1 MHz #VBW 3 MHz

Span 40 MHz
Sweep 1ms

Channel Power Power Spectral Density

13.92 dBm /20 mHz |} -59.09 dBm mHz |}

IMSG STATUS

Power NVNT ac20 5180MHz Antl

BlueAsia of Technical Services(Shenzhen) Co., Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com
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